DETAIL A DETAIL B DETAIL C

v,
) il P Ia\gf = .
2\7 TANK CONNECTION H@ . (lr)y; T
@, = =

(o - | =
28/% //29 =T E\m AN 2

FRAME CONNECTION

FIGURE 2-12C. FUEL SYSTEM ASSEMBLY. SEE LIST 2-12C. ®
2.26C ClubCar
Manual No. 1014475
Effective Serial No. AG9101-233193 thru AG9152-272589




FUEL SYSTEM ASSEMBLY

FIGURE- PART UNITS
ITEM NUMBER PER DESCRIPTION
NUMBER ASM 1234
12C - NO # FUEL SYSTEM ASSEMBLY
FOR ILLUSTRATION, SEE FIGURE 2-12C
-1 1015188 1 FUEL TANK CAP
-2 1015143 1 FUEL TANK VENT
-3 1015139 1 INSULATION GROMMET
- 4 1012619 1 FUEL PICK-UP TUBE
-5 1015921 1 WIRE ASSEMBLY, #18 BLACK
- 6 1015498 1 FUEL TANK ASSEMBLY
INCLUDES ITEMS 1 THRU 5 AND FUEL TANK
-7 1015501 1 VENT FUEL LINE, 33"
-8 1015476 1 DANGER DECAL
-9 1014928 1 REAR FUEL STRAP ASSEMBLY
-10 1016502 3 cLp
-1 1014927 1 FRONT FUEL STRAP ASSEMBLY
-12 1014523 1 FUEL PUMP
-13 7847 3 HEX HEAD BOLT, 1/4-20 X 3/4
-14 451 2 LOCKWASHER, HEL SP, 1/4" DIAMETER
- 15 1028 2 HEX NUT,1/4-20
- 16 1013134 6 HOSE CLAMP (RED)
-17 1013684 1 PRIMARY FUEL FILTER (WHITE)
-18 NO # 1 FUEL LINE, 6"
SEE ITEM 35
-19 NO # 1 FUEL LINE, 2~
SEE ITEM 35
-20 1012649 3 HOSE CLAMP
- 21 NO # 1 FUEL LINE, 19-1/4"
SEE ITEM 36
- 22 8639 1 TIE WRAP (IF USED)
-23 NO # 1 FUEL LINE, 22"
SEE ITEM 35
-24 1014522 1 SECONDARY FUEL FILTER (BLUE)
-25 NO # 1 FUEL LINE,2-1/4"
SEE ITEM 36
- 26 1013687 1 HOSE CLAMP, 3/8" DIAMETER
-27 7173 1 HEX HEAD BOLT, 5/16-18 X 3/4
-28 1011578 1 FLATWASHER, 5/16" DIAMETER
-29 7473 1 NYLON LOCKNUT, 5/16-18
- 30 1014116 2 SPEED NUTU-TYPE, 1/4-20
- 31 1013176 1 PH TR HEAD SCREW, 1/4-20 X 2-1/2
- 32 332 1 FLATWASHER, 1/4” DIAMETER
-33 8233 1 NYLON LOCKNUT, 1/4-20
- 34 1011988 1 PH TR HEAD SCREW, 1/4-20 X 2
-35 1012293 A/R FUEL LINE
- 36 1013692 A/R FUEL LINE
1014968 FUEL PUMP AND FILTER ASSEMBLY
INCLUDES ITEMS 12, 16 THRU 21, AND 23 THRU 26

==

Manual No. 1014475
DS casoune anualfo

Effective Serial No. AG9101-233193 thru AG9152-272589

2-27C



